0 Burger Street, Pietermaritzburg, 3201, .Be_ of South
P.O. Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax +27 (33) 341 1167 / Toll free: 0800 331 820"
Email: info@umgeni.co.za / Web: www.umgeni.co.za

Think Water,
think Umgeni Water.

© Umgeni Water 2023




UMGENI

WA

WATER - AMANZI

For further information, please contact:

Planning Services
Infrastructure Development Division

Umgeni Water

P.0.Box 9, Pietermaritzburg, 3200

KwaZulu-Natal, South Africa

Tel: 033 341-1522
Fax: 033 341-1218
Email: info@umgeni.co.za

Web: www.umgeni.co.za



UMGENI

LA

WATER « AMANZI

UMGENI WATER

INFRASTRUCTURE MASTER PLAN 2023

2023/2024 - 2053/2054

JUNE 2023

Digitally signed by MS
[...]
has been reported that the formal settlement of Mfolweni currently obtains their domestic water
supply (in the order of 2 000 k&/day) from boreholes.

7.2.5 Operating Rules
(@) Mooi/Mgeni Water Resource Region

The Mgeni and Mooi River Systems are relatively complex in terms of their operation. In addition to
the four dams, the Mgeni River System is augmented from the Mooi River System using the MMTS.
The dams on the uMngeni River supply water directly to demand centres via various routes, allowing
for flexibility in terms of the operation of the system (refer to description in the previous section and
to the system schematic (Figure 7.31).

46

=
| —



Littia Moal Rhver

Meorrs Weir Mooi Biver

Spring Srove Dam

Midmar Dwam Albert Faolls Do

Tranda Dam

South Coast

Figure 7.31 Schematic of the Mgeni System.

The area of Verulam, to the north of Durban, can be supplied from either the Mgeni System or from
the Mdloti system (Section 12). The source of water to this area is determined through operational
requirements and the water resource availability in the systems. There is also a linkage from the Mgeni
System through to the Upper and Middle South Coast Regions. Water from the Mgeni System is
utilised to supplement the supply from the local sources to this area (Section 11).

In years when the system storage is near full the Mgeni System demands are supplied under gravity
(i.e. not utilising the pumps at Spring Grove Dam, Mearns Weir and Inanda Dam). However, if there is
a risk of the system being depleted or if demands exceed the yield of the system a revised operating
rule is implemented. In this instance, the cost of pumping becomes a secondary consideration. This
revised operating rule targets the maximum utilisation of the resource, through pumping at any time
of the year, as long as there is excess water to pump and is defined as follows:

e If Spring Grove Dam is below full supply level and Mearns Weir is above 50% of full supply
capacity, then pumping through the MMTS is undertaken from Mearns Weir. This minimises the
risk of water flowing over Mearns and less water is lost from the Mooi System in this way.
Pumping can also be augmented from the Spring Grove Pump Station to increase the volume
pumped to a full 4.5m3/s (Full pumping from Mearns and one pump operated at Spring Grove).

e Pumping of greater than 4.5m3/s is not recommended as this can result in an environmental
impact on the receiving streams.

e If Spring Grove Dam is full or likely to spill then pumping through the MMTS is undertaken from
the Spring Grove Pump Station which has a lower operating cost.

e Pumping through the MMTS is maximised until Midmar Dam and Albert Falls Dam reach near
full supply capacity.

e Pumping from Mooi River is stopped when the Mgeni System approaches full supply capacity
with good rains predicted.

47

=
| —



e Water is released from Albert Falls Dam to Nagle Dam from where water flows under gravity to
the Durban Heights WTP.

e If Nagle Dam is spilling, then water is supplied to Durban Heights under gravity only and no
pumping from Inanda Dam is undertaken;

e When Nagle or Albert Falls Dams are below full supply capacity and are unlikely to reach full
supply capacity in the season then the supply of water to the Durban Heights WTP is maximised
through pumping from Inanda Dam and augmented with supply, under gravity, from Nagle
Dam. In this instance, all the Inanda Dam pumps, including the Shaft pumps, are operated to
maximise the supply from Inanda Dam and prevent spills as far as possible; and

e Allow for possible down-time on all pumping routes in the system to account for scheduled
maintenance and unplanned operational interruptions (e.g. as a result of power failures).

The option to use rainfall forecasts to try to predict dam levels and therefore optimise pumping
requirements is available. Research is currently being undertaken to determine a methodology to
forecast periods of high and low rainfall. The objective of this is to refine the pumping operating rule
and determine periods when pumping could be decreased so as to minimise unnecessary energy
usage.

(b) Mkhomazi Water Resource Region

The current water resources of the Mgeni System are insufficient to meet the long-term water
demands of the system (DWS, 2015). The DWS Reconciliation Strategy Study (DWS, 2017) indicates
that a development on the uMkhomazi River, the third-largest river in KwaZulu-Natal in terms of mean
annual runoff (MAR), to transfer water to the existing Mgeni System, is the most feasible option for
supporting the Mgeni System.

The proposed uMkhomazi Water Project comprises the following components (DWS, 2015):

e A 251 million m® dam at Smithfield on the uMkhomazi River;

e A 32 km tunnel between the Smithfield Dam and Baynesfield in the uMlaza Catchment;

e Anew 15.7 million m? Langa Balancing Dam near the outlet of the tunnel;

e Raw water pipelines to transfer water from the Langa Balancing Dam to a 600 M&/day WTP;
and

e A gravity potable water pipeline to link this system to Umgeni Water’s 57’ Pipeline. This scheme
would have a 1:100 yield of 600 M&/day and this should accommodate the increase in demand
in the Mgeni system for 30 to 40 years. Once the yield of the Smithfield Dam is fully utilised then
an additional dam could be constructed on the uMkhomazi River at Impendle and, with an
additional tunnel at Smithfield Dam, the yield of the system would then increase by an
additional 600 M2/day allowing for the long term growth of the system. The uMkhomazi Water
Project is described in Section 7.5.2 (a).

48

=
| —



7.3 Supply Systems

7.3.1 Description of the Mgeni System
(@) Overview of Upper Mgeni System

The Upper Mgeni System currently serves urban, peri-urban and rural settlements within the
uMgungundlovu, Msunduzi, iLembe and eThekwini (Outer West) municipal areas (

Figure 7.4). The system extends from Howick / Mpophomeni / Vulindlela in the west, to Wartburg /
New Hanover / Dalton / Ozwatini in the east, to Cato Ridge / Mpumulanga in the South and to Eston
/ Umbumbulu in the South West.

With the recent commissioning of eThekwini Metro Municipality’s Western Aqueduct, the system has
now been further extended to the Ntuzuma / Inanda / KwaMashu Supply Systems. The system derives
its water resource from the Upper Mgeni River, fed from Midmar Dam, with augmentation from the
Mooi-Mgeni Transfer Scheme (MMTS) (Section 7.2.3 (a)). Water is treated at two Water Treatment
Plants (WTP’s), namely the Midmar WTP located in Howick and the D.V. Harris WTP located in
Pietermaritzburg.

For the purpose of describing the Upper Mgeni System, it has been divided into Sub-Systems which
have been further divided into links. This is illustrated in Table 7.16.

Table 7.16 Sub-divisions of the Upper Mgeni System.

Sub-System Water Treatment Link
Plant

Howick-North Midmar = Mill Falls Pump Station to Howick-North Reservoir

Howick-West Midmar = Mill Falls Pump Station to Howick-West Reservoir
= Howick-West Reservoir to Groenekloof Reservoir
Groenekloof Reservoir Supply Area

Midmar WTP to Umlaas Midmar
Road Reservoir

‘251 Pipeline: Midmar WTP to D.V. Harris Off-Take

’53 Pipeline: D.V. Harris WTP to Umlaas Road Reservoir
’61 Pipeline: D.V. Harris WTP to World’s View Reservoir
’61 Pipeline: World’s View Reservoir to ED4

’61 Pipeline: ED4 to Umlaas Road Reservoir

Ashburton Supply

Richmond Pipeline

Thornville/Hopewell Supply

’57 Pipeline
Eston / Umbumbulu Pipeline
Lion Park / Manyavu Pipeline

Umlaas Road Reservoir Midmar &
D.V. Harris

uMshwathi BWSS D.V. Harris Msunduzi Supply

’69 Pipeline (Claridge Reservoir to Wartburg Reservoir)
Wartburg Reservoir to Bruyns Hill Reservoir

Wartburg Reservoir to Dalton Reservoir

Dalton Reservoir to Ozwathini Reservoir

(b) Midmar Water Treatment Plant

The Midmar WTP (Figure 7.32, Table 7.17), which was commissioned in 1996, draws raw water from
Midmar Dam. Water from the dam is supplied under pumping via the ‘251 Pipeline (Table 7.18). The

49

=
| —



‘251 raw water pipeline consists of two sections (one that has recently been constructed and
commissioned) — two gravity pipelines feed water from the dam to a raw water pump station, and
two rising mains from the pump station to the WTP. The new raw water pipeline was implemented as
a risk mitigation measure to ensure the sustainability of supply should any one of the mains be out of
service. Four pump sets are currently installed in the raw water pump station
(3 duty + 1 standby) (Table 7.19). The details for the WTP clearwells are shown in Table 7.20.

Figure 7.32 Midmar Water Treatment Plant after the upgrade.

In 2018 the Midmar WTP capacity was upgraded from 250 M2/day to 395 M&/day. The WTP supplies
water to Howick and Mpophomeni, most of the south-western and southern suburbs of
Pietermaritzburg, Greater Edendale, Vulindlela, Thornville, Hopewell, Richmond and the Umlaas Road
node via the ‘61 and ‘261 Pipelines. It also serves eThekwini Municipality’s Outer West area
(comprising Cato Ridge, Georgedale, Camperdown, Gillitts, and Hillcrest), as well as consumers on the
Lion Park and Eston-Umbumbulu pipelines from the Umlaas Road node. The supply area has also now
been extended to eThekwini Metropolitan Municipality’s Western Aqueduct which supplies areas a
far east as Inanda, Ntuzuma and KwaMashu.

The primary source of water for the Umlaas Road Reservoir node is the Midmar WTP, although this is
supported by a potential maximum of 35 M&/day from the D.V. Harris WTP via the ’53 Pipeline. This,
not only reduces the operational risk of having a single pipeline supplying Umlaas Road, but also allows
Umgeni Water to transfer some of the demand off the ‘61 Pipeline system, especially during high
demand periods and planned outages.

50

——
| —



Table 7.17 Characteristics of the Midmar WTP.

WTP Name: Midmar WTP
System: Upper Mgeni System
Maximum Design Capacity: 395 M¢/day

Current Utilisation: 389 M¢e/day

Raw Water Storage Capacity: o Me

Raw Water Supply Capacity:

395 M¢/day @ velocity of 1.3 m/s

Pre-Oxidation Type:

Pre-chlorination

Primary Water Pre-Treatment Chemical:

Polymeric Coagulant

Total Coagulant Dosing Capacity:

35 I/hr (according to Operating Manual)

Rapid Mixing Method:

Static Mixer

Clarifier Type: Pulsator Clarifier
Number of Clarifiers: 5

Total Area of all Clarifiers: 3380 m?

Total Capacity of Clarifiers: 500 M€/day

Filter Type: Constant Rate Rapid Gravity Filters
Number of Filters: 18

Filter Floor Type Plate Design

Total Filtration Area of all Filters 2520 m?

Total Filtration Design Capacity of all Filters: 395 Me/day

Total Capacity of Backwash Water Tanks: 2100 m3

Total Capacity of Sludge Treatment Plant:

360 - 900 m3/hr (rating on thin sludge pumps)

Capacity of Used Washwater System:

10 Me/day

Primary Post Disinfection Type:

Chloramination

Disinfection Dosing Capacity:

15 kg/hr

Disinfectant Storage Capacity:

8 x 1 ton full chlorine cylinders + 20 ton of ammonia delivered

Total Treated Water Storage Capacity:

7 Me

51

=
| S—



Table 7.18 Pipeline details: ‘251 Pipeline.

L Nominal Diameter . Capacity * Age
System Pipeline Name From To Length (km) (i) Material (M2/day) )
Upper Mgeni ‘251 Pipeline Midmar Raw Water Pump Station Midmar WTP 3.30 1600 Steel 347.91 35
Upper Mgeni ‘251 Pipeline Midmar Dam Midmar Raw Water 0.40 1600 Steel 347.91 6
Pump Station
Upper Mgeni 251 Pipeline Midmar Dam Midmar Raw Water 0.40 1600 Steel 347.91 26
Pump Station

Upper Mgeni ‘251 Pipeline Midmar Raw Water Pump Station Midmar WTP 3.30 1600 Steel 347.91 26
Upper Mgeni ‘251 Pipeline Midmar WTP Midmar Reservoir 6.50 1600 Steel 347.91 26
Upper Mgeni ‘251 Pipeline Midmar Reservoir D.V. Harris WTP 8.06 1600 Steel 347.91 26

* Based on a velocity of 2 m/s

Table 7.19 Pump station details: Midmar Raw Water Pump Station.

Pump Station Pump Status L Static Duty | Duty Capacity
System Pump Set Pump Description Supply From Supply To
¥ Name P Duty Standby P P pPPly PRl Head (m) | Head (m) (me/day)

Upper Mgeni | Midmar Raw Water Pump No 1 v Sulzer Bros:SM 602-570 Midmar Dam Midmar WTP 15 35 131
Upper Mgeni | Midmar Raw Water Pump No 2 4 Sulzer Bros:SM 602-570 Midmar Dam Midmar WTP 15 35 131
Upper Mgeni | Midmar Raw Water Pump No 3 4 Sulzer Bros:SM 602-570 Midmar Dam Midmar WTP 15 35 131
Upper Mgeni | Midmar Raw Water Pump No 4 v Sulzer Bros:SM 602-570 Midmar Dam Midmar WTP 15 35 131

Table 7.20 Clearwell details: Midmar WTP.

- q q . . TWL
System Reservoir Site Reservoir Name Capacity (M) Reservoir Function (mASL) FL (mASL)

Upper Mgeni Midmar WTP Midmar Clearwells 7 Bulk 979.00 974.0*

*Assumed value

52

—
| —




(c) Howick-North Sub-System

The Howick-North Sub-System is shown in Figure 7.33.

(i) Mill Falls Pump Station to Howick-North Reservoir Complex

The Howick-North Reservoir Complex consists of four reservoirs having varying top water levels
(Table 7.21). Water treated at Midmar WTP is pumped from the Mill Falls Pump Station (Table 7.22)
through a 400 mm diameter steel pipeline (Table 7.23) to Reservoir 3 (4.5 M£/day) and via a 300mm
diameter pipeline to the new Reservoir 4 (6.5 M£/day) and Reservoir 1 (1.2 M£/day). Howick Reservoir
2 (0.9 M#&/day) has been decommissioned. Howick Reservoir 1 is not currently operational, but future
use is expected when a request is received from uMgungundlovu District Municipality to supply water
to the high lying areas. The existing 300 mm diameter pipeline from Reservoir 1 to Reservoir 3 has
been abandoned.

The old supply pipeline (Greendale pipeline) is no longer in use, but has been left in place as an
emergency rising main. Alternatively, it could be used in future, as a back-feed reticulation line by
uMgungundlovu District Municipality (Table 7.23).

(d) Howick-West Sub-System

The Howick-West Sub-System is shown in Figure 7.34.

(i) Mill Falls Pump Station to Howick-West Reservoir

Water from the Mill Falls Pump Station (Table 7.24) is also pumped to the Howick-West Reservoir
Complex (Table 7.25) through a 700 mm diameter steel pipeline (Table 7.26). The original 375 mm
diameter asbestos cement pipe from Midmar WTP to Howick-West Reservoir is now utilised as a
back-feed pipeline (Table 7.26). This back-feed pipeline supplies potable water to Merrivale, a low-
cost housing scheme at Howick West, online consumers and the Midmar WTP.

(ii) Howick-West Reservoir to Groenekloof Reservoir

The Howick-West Reservoir Complex consists of two 8.25 M#£ reservoirs and one 16 M#£ reservoir
(Table 7.25). These reservoirs provide storage for the residential communities in Howick-West and
Mpophomeni and serves as balancing reservoirs within the bulk supply system. The additional 16M£
Reservoir is currently being commissioned to ensure adequate storage to meet the current and
projected demand of the supply area.

Water is pumped from the Howick-West Pump Station (Table 7.24), situated at the Howick-West
Reservoir Complex, to the Groenekloof Reservoir through a 600 mm diameter pipeline ('67 Pipeline)
(Table 7.26).

53

=
| —



GreendalelPark:! :

MidmariNature
Reserve

Pipeline)

Figure 7.33 General Layout of the Howick-North Sub-System.

Howick{Golf:

k S Club

Umgeni Water Infrastructure Master Plan 2023; MDB 2020, 2018
rlca QSI’I‘ HERE Garmin, Foursquare, METI/NASA USGS, Earthstar Geographics

X

Legend
UW Operated WTPs (2023)

i@ uw

. UW Operated Reservoirs (2023)

[%] uw operated Pump Stations (2023)

== UW Operated Pipelines (2023)

Dams Supplying UW Operated
Infrastructure (2023)

[ DWS
KZN WSAs (2023)
&3 WSAs for whom UW is BWSP

uMgungundlovu Family of Municipalities
(2018)

uMngeni

Original Scale at 1:40 000 on A4
0 500 1000 m
Pt




Table 7.21 Reservoir details: Howick-North Reservoir Complex.

: e . Capacity . . TWL FL
System Reservoir Site Reservoir Name (Me) Reservoir Function (mASL) (mASL)
Upper Mgeni Howick-North Howick-North Reservoir 1 12 Terminal 1113.98 1111.30
Not currently in service)
Upper Mgeni Howick-North Howick-North Reservoir 2 0.9 Terminal 1104.81 1102.06
(Decommissioned)
Upper Mgeni Howick-North Howick-North Reservoir 3 4.5 Terminal 1105.66 1098.04
[...]
the asset management maintenance budget. This project is complete. However, due to the integrity
of the rising main to the Table Mountain Intermediate Reservoir, the supply is limited to 2.8 Mé/day.

Key information on this project is summarised in Table 7.61 and Figure 7.75.

142

=
| —



f =0 —u
Mhiapunzi™ 2™

A
)

Figure 7.75 Table Mountain Upgrade.

[{MITa bl el
ppg - o
[Mountain(int)

Umgeni Water Infrastructure Master Plan 2023; MDB 2018, 2022
Esri South Africa, Esri, HERE, Garmin, Foursquare, METI/NASA, USGS, Maxar

Legend
Table Mountain Upgrade
UW Recommended Reservoirs (2023)
9 Stage 2: Concept
UW Recommended Pump Stations (2023)
Stage 2: Concept
UW Recommended Pipelines (2023)
Stage 2: Concept

. UW Operated Reservoirs (2023)

E UW Operated Pump Stations (2023)

== UW Operated Pipelines (2023)

uMgungundlovu Family of Municipalities
(2018)

Msunduzi
uMshwathi
KZN WSAs (2023)
&3 WSAs for whom UW is BWSP

Original Scale at 1:20 000 on A4
0 500 m

A




Table 7.61 Project information: Table Mountain Upgrade.

Project Components: ® 350 mm diameter pipeline, 4.4 km in length.

® 4 ML Reservoir.

Capacity: 4 M.

(ii) Institutional Arrangements

The infrastructure from the buy-back meter will be owned, operated and maintained by
Umgeni Water.

(iii) Beneficiaries
The upgrade to the BWSS will benefit consumers within the Greater Table Mountain area with
estimated population of 13 500.

(iv) Implementation

The implementation of this project is dependent on the augmentation of the Msunduzi Municipality
Supply network. Msunduzi Municipality estimate that the augmentation of their water supply system
will be implemented by 2025. This project is on hold until such time as a definite directive is obtained
for the implementation of the Msunduzi Municipality Supply Network.

144

=
| —



(h) Hydropower Unit at the Mpofana Outfall

Planning No. 609.2
Project No. C1.00003
Project Status Detailed Design

(i) Project Description

A Detailed Feasibility Study (DFS) to assess the viability of a Hydropower Unit on the Mooi-Mgeni
Transfer Scheme (MMTS) was initiated in 2013. A cost benefit model was developed to investigate the
benefit of installing larger pipe sizes under the second phase of the MMTS in the gravity section of the
pipe from the Gowrie Break Pressure Tank to the Mpofana Outfall Site (Figure 7.76). It was identified
that a 914 mm diameter steel pipe had the highest Internal Rate of Return (IRR), and therefore is the
optimal size for installation. The residual head available for power generation at the outfall site under
full flow conditions for a new pipe scenario is 148 m, and under aged pipe conditions is 128 m.

The DFS has shown that a dual turbine powerhouse at the Mpofana Outfall Site, with twin turbo type
turbines, each capable of discharging 2.25 m3/s at 148 m head, can produce 2.698 MW each
(5.396 MW total).

Electrical transmission of the power generated will be fed back into the National Grid at the
Gowrie Substation in Nottingham Road. The recoupment of costs will be offset against the power
generated and billed to Umgeni Water, for the MMTS, by Eskom.

A hydropower unit on the MMTS will recover between 19.7 and 16.8 GW.hr/annum of power, based
on MMTS operation for 6 months of the year at 83% efficiency, and depending on the age of the supply
pipelines.

(ii) Institutional Arrangements

The new infrastructure will be owned, operated and maintained by Umgeni Water.

(iii) Beneficiaries
The MMTS Hydropower Project is economically feasible with an expected payback period of 3 years.

Thereafter the project will save Umgeni Water and hence consumers an estimated R14 million per
annum at the current electricity tariff.

This saving in the operating costs can be offset in the tariff, which will benefit all consumers within
Umgeni Water’s area of jurisdiction.

(iv) Implementation

The total cost is estimated to be approximately R 129 million as at 2020 prices. Umgeni Water obtained
permission from the Department of Water and Sanitation for access to their infrastructure and is now
in the process of appointing a PSP to undertake the Detailed Design of the hydropower unit.

145

=
| —



Legend
Hydropower Unit at Mpofana Outfall
UW Recommended Hydro Power Unit (2023)
. Stage 4: Feasibility
UW Operated WTPs (2023)
fE uw
uMgungundlovu
. UW Operated Reservoirs (2023)

E UW Operated Pump Stations (2023)

== UW Operated Pipelines (2023)

Dams Supplying UW Operated
Infrastructure (2023)

[ bws

uMgungundlovu Family of Municipalities
(2018)

Mpofana
uMngeni
KZN WSAs (2023)
B3 WSAs for whom UW is BWSP

Noﬁmgham
Road

N

W ECHYERS
Kop.

Balgowan

Original Scale at 1:100 000 on A4

Fort ‘ £
: | s 0 1 2 km
Nottlngham ‘ -t UmgeniWater Infrastructure Master Plan 2023; MDB 2018, 2022 I I l
Esri'South"Africa, Esri, HERE, Garmin, Foursquare, METI/NASA, USGS, Earthstar Geographics

Figure 7.76 Layout of the proposed hydropower unit at the Mpofana Outfall.




7.6 Management and Operation of uMgungundlovu
Water Treatment Plants (WTPs)

In 2016, uMgungundlovu District Municipality requested that Umgeni Water manage and operate four
WTPs under their jurisdiction. Umgeni Water agreed to the request under a Memorandum of
Understanding (MOU).

The four WTP’s (Figure 7.77) are:
e Appelsbosch WTP (Decomissioned)
e Lidgetton WTP;

e Mpofana WTP; and
e Rosetta WTP;

147

=
| —



Legend

B uw Managed UMDM WTPs

= National Roads

Rivers

I uw operated Dams

[] vrocal Municipaiities

[ wsas forwhom uw is BwsP
Elevation (m)

Value
) High : 2200

B Low: o

Original Scale on A4 at 1: 750 000

I 1

0 10 20 30 km

Figure 7.77 General layout of the four uMgungundlovu WTPs being operated and managed by Umgeni Water.



7.6.1 Lidgetton WTP

The Lidgetton WTP (Table 7.62; Figure 7.78) is located in uMngeni Municipality and supplies the village
of Lidgetton from the Lions River (Figure 7.79).

Plans are in place to implement the Mpofana BWSS Phase 2, which is the supply to Lidgetton from the
Mpofana BWS, as there is an increase in demand in this area. In the interim, the capacity of the existing
plant has been “upgraded” (Figure 7.80), by the addition of package clarifiers and filters as shown in
Table 7.62.

Table 7.62 Characteristics of the Lidgetton WTP.

Current Package Plant 2019/2020

WTP Name: Lidgetton WTP Lidgetton WTP
System: UMDM UMDM
Maximum Design Capacity: 0.5 MLD 1 MLD
Current Utilisation: 0.448 MLD N/A
Raw Water Storage Capacity: - -
Raw Water Supply Capacity: 23MLD @ 22.5m 1.2 MLD @ new system head
Pre-Oxidation Type: N/A N/A
Primary Water Pre-Treatment Chemical: N/A Polymeric Coagulant
Total Coagulant Dosing Capacity: N/A 2x61/h
Rapid Mixing Method: N/A Static mixer
Clarifier Type: N/A Package Lamella clarifiers
Number of Clarifiers: N/A 2
Total Area of all Clarifiers: N/A 38 m2
Total Capacity of Clarifiers: N/A 2.4 MLD
Filter Type: Slow sand filtration Pressure filters
Number of Filters: 3 4
Filter Floor Type - -
Total Filtration Area of all Filters 75 m2 14 m2
Total Filtration Design Capacity of all Filters: 0.5 MLD 2.4 MLD
Total Capacity of Backwash Water Tanks: N/A To be determined
Total Capacity of Sludge Treatment Plant: N/A To be determined
Capacity of Used Washwater System: N/A To be determined
Primary Post Disinfection Type: Calcium hypochlorite granules | Sodium hypochlorite
Disinfection Dosing Capacity: 2x61/h 2x61/h
Disinfectant Storage Capacity: 20L drums; stored in the|To be stored in 25 L drums ,in the

chemical room chemical room
Total Treated Water Storage Capacity: Onsite sump: Estimated to be| Onsite sump: Estimated to be 80 m3

80 m3

{ 149 }



Figure 7.78 Lidgetton WTP sand wash bays with old dosing system (uMgungundlovu
District Municipality 2010)

Reservoir r----------u--| p- To Lidgetton

K

| LonsRiver )

Figure 7.79 Schematic of the Lidgetton System (subject to verification).

150

——
| —



Figure 7.80 1 Ml/day being constructed at the Lidgetton System.

An analysis of daily historical production (November 2021 to October 2022) of the Lidgetton WTP is
presented in Figure 7.81. It shows that for 28.88% of the time the WTP was being operated above the
optimal operating capacity for the period as stipulated and 18.88 % above the upgraded design
capacity.

151

——
| —



Sales Volume (M{/day)

0 T T T T T T T T T
0 10 20 30 40 50 60 70 80 90
Probability
— e (%) = Design capacity —= Optimal operating capacity —=— Total Sales

Figure 7.81 Analysis of historical production at Lidgetton WTP (November 2021 to

October 2022.

——

152

'




The growth in demand is estimated at 1.5 % per annum over the next two years (Figure 7.82). It is

envisaged that the 1 M¢/day package plant will, thereafter, be fully operational.

0.5

Average Daily Sales (M£/day)

AL

TP

\

Monthly values

— 12 Month MA

—20/21

Aug-15
Feb-16

Aug-16
Feb-17
Aug-17
Feb-18

Aug-18

Month

Feb-19

Aug-19

Feb-20

Aug-20

Feb-21

Aug-21
Febh-22

Figure 7.82

Water demand from Lidgetton WTP.

This plant will be decommissioned when the Mpofana BWSS Phase 2 Supply System is implemented

by the year 2027.

——

153

'




7.6.2 Mpofana WTP

The Mpofana WTP (Table 7.63) abstracts water from the Mooi River to supply the town of Mooi River

and Bruntville, located in Mpofana Local Municipality (Figure 7.83; Figure 7.84).

Table 7.63 Characteristics of Mpofana WTP.

WTP Name: Mpofana WTP Main Plant Package Plant

System: Mpofana System Mpofana System

Maximum Design Capacity: 6 Ml/d 2ML/d

Current Utilisation: 5.2Ml/d 1 ML/d

Raw Water Storage Capacity: 327 m3 Pumps from main raw water

holding tank

Raw Water Supply Capacity:

2 X 84 m3/hr

Pre-Oxidation Type:

Primary Water Pre-Treatment Chemical:

Rheofloc 5113 XI

Rheofloc 5113 XI

Total Coagulant Dosing Capacity:

10¢/hr

7.58/hr

Rapid Mixing Method:

Inline static mixer

Mechanical Stirrer

Clarifier Type: Dortmund Type Clarifier Lamella plate clarifier
Number of Clarifiers: 4 2

Total Area of all Clarifiers: 256 m? 42 m?

Total Capacity of Clarifiers: 9.2 ML/d 2 ML/d

Filter Type: Rapid Gravity Sand Filters Pressure Filters

Number of Filters: 4 3

Filter Floor Type - -

Total Filtration Area of all Filters 48 m? 16.7 m?

Total Filtration Design Capacity of all Filters: 6.0 Ml/d 2 ML/d

Total Capacity of Backwash Water Tanks: 1x10m3 2x20m?3

Total Capacity of Sludge Treatment Plant: - -

Capacity of Used Washwater System: - Recycled to raw water holding tank
Primary Post Disinfection Type: Chlorine gas Sodium Hypochlorite (12.5%v/v)
Disinfection Dosing Capacity: 600 g/h 201/h

Disinfectant Storage Capacity: 4 x 70kg cylinders 200 €

Total Treated Water Storage Capacity:

5 x 1 ML Reservoirs

Feed to Reservoir No.04 & No.05

The existing Mpofana WTP experiences operational difficulty during high rainfall periods as it does not
have the capacity to treat high turbidity raw water. This plant will be decommissioned when the new
Rosetta WTP is commissioned as part of the Mpofana BWSS. In the interim, the capacity of the existing
plant has been “upgraded” during the 2018/2019 financial year, through the addition of package
clarifiers and filters as shown in Table 7.63.

154

=
| S—



To Bruntville

A

/

\ Reservoir ‘ N Reservoir } --------------------

\7 4 \ / l

4 45

=

[ Raw Water \
| Reservoir /‘
\,,_///

/// \ / \ ,// B “’\\\‘

| Reservoir | \ Reservoir \ w Reservoir |

w W

=
[
'
'
'

\\\‘

\

s

To Mooi River

Figure 7.83 Schematic of the Mpofana System (subject to verification).

155

——
| —



Figure 7.84 Mpofana WTP (uMgungundlovu District Municipality 2010).

An analysis of daily historical production (November 2021 to October 2022) of the Mpofana WTP is
presented in Figure 7.85. It shows that for 46.72% of the time the WTP was being operated above the
optimal operating capacity and 0% above the current design capacity (based on the “upgraded
capacity” of 8 Mé/day) for the period as stipulated. The historical and projected future demand from
the Mpofana WTP is shown in Figure 7.86.

®
S 7
E Sl il - £t i --—.a,,wrﬂ_"-«-.r-i-lﬁh - ird
S 6l ¥ ix TR R BNy
/] '\
£
3 5
(=]
>
o 4
o
3 3
2 -
1 ]
0 T T T T T T T T T
0 10 20 30 40 50 60 70 80 90 100

Probahility

et p 0CCUITENCE (56) - Design capacity —a— Optimal operating capacity Total Sales

Figure 7.85 Analysis of historical production at Mpofana WTP (November 2021 to
October 2022).

156

——
| —



Average Daily Sales (M&/day)

Monthly Values
12 Month MA

—23/24

Nov 18
May 19
Nov 19
May 20
Nov 20
May 21
Nov 21
May 22
Nov 22
May 23
Nov 23
May 24

Month

Figure 7.86 Water demand from Mpofana WTP.

With the implementation of a 2 M¢/day Package Plant (Figure 7.87), it was expected that the demand
would increase to 8 M{/day. However, the closure of the textile plant reduced the overall demand of
the supply system. It is expected that the demand will grow over the next two years and could possibly
reach the full supply capacity of 8 Mé/day.

Figure 7.87 Mpofana Package Plant.

157

=
| —



7.6.3 Rosetta WTP

The Rosetta WTP (Table 7.64; Figure 7.88 ) abstracts water from the Mooi River to supply the village
of Rosetta in Mpofana Municipality (Figure 7.89).

Table 7.64 Characteristics of the Rosetta WTP.

WTP Name: Rosetta WTP
System: Rosetta System
Maximum Design Capacity: 250 m3/day
Current Utilisation: 265 m3/day

Raw Water Storage Capacity:

Raw Water Supply Capacity:

Pre-Oxidation Type:

Pre-chlorination

Primary Water Pre-Treatment Chemical:

Rheofloc 5113 XI

Total Coagulant Dosing Capacity:

10 ¢/hr

Rapid Mixing Method:

Inline with Orifice

Clarifier Type:

Circular up-flow Clarifier

Number of Clarifiers: 1
Total Area of all Clarifiers: 9.60 m2
Total Capacity of Clarifiers: 14.43 m3/hr

Filter Type: Pressure Filters
Number of Filters: 2

Filter Floor Type -

Total Filtration Area of all Filters 2.26 m2

Total Filtration Design Capacity of all Filters: 16.95 m3/h
Total Capacity of Backwash Water Tanks: 1x10m3

Total Capacity of Sludge Treatment Plant:

Capacity of Used Washwater System:

Primary Post Disinfection Type:

Sodium Hypochlorite (12.5%v/v)

Disinfection Dosing Capacity: 10 8/hr

Disinfectant Storage Capacity: 200 €

Total Treated Water Storage Capacity: 3x10m3
{ 158 }



Figure 7.88 Rosetta WTP (uMgungundlovu District Municipality 2010).

Reservoir r----cecceue- p To Rosetta

Figure 7.89 Schematic of the Rosetta System (subject to verification).

An analysis of daily historical production (November 2021 to October 2022) of the Rosetta WTP is
presented in Figure 7.90. It shows that for 77.32% of the time the WTP was being operated above the
optimal operating capacity and 42.62% above the current design capacity for the period as stipulated.

159

——
| —



l “1.;.. T

Sales Volume (M{/day)
=
=N
=

T

0 10 20 30 40 50 60 70 80 20 100
Probability

e [ OCCUITENCE () = Design capacity —=— Optimal operating capacity —=—Total sales.

Figure 7.90 Analysis of historical production at Rosetta WTP (November 2021 to
October 2022).

The existing Rosetta WTP experiences operational difficulty during high rainfall periods as it does not
have the capacity to treat high turbidity raw water. This plant will be decommissioned when the new
Rosetta WTP is commissioned as part of the Mpofana BWSS. Figure 7.91 shows the total sales through
the Rosetta WTP.

160

——
| —



Monthly Values

12 Month MA

— 2324

T

(Aep/3N) sajes Ajleq a8eiany

T Ae

€T AON

€z Aey

¢ AON

Tz ke

TC AON

TC ey

0T AON

0z Aew

6T AON

6T Aey

8T AON

Month

Water demand from Rosetta WTP.

Figure 7.91

161 }

(
0




7.7 uMzinyathi Water Treatment Plants

7.7.1 Muden WTP and Supply System
(@) Description of the Muden WTP and Supply System

The Muden Water Supply Scheme is located in the lower reaches of the Mooi catchment in the Mvoti
Local Municipality (Figure 7.92) and is operated by the uMzinyathi WSA.

The scheme is currently supplied from boreholes and abstractions from the Mooi River (Table 7.65).
The long-term water demand for the uMzinyathi DM section of the Muden Water Supply Scheme is
estimated at 15.78 Mé¢/day. The Mooi River remains the most viable source of water for the scheme.